ATAU MATA
= AROWA

DRAFT
Drinking Water Quality
Assurance Rules

20 December 2021



Contents page

[ o) B - | o] 1= PSRRI
1 INtroduction.......cciiieeeiiiiiniiiiiiiiiiinnrn s saaees
1.1 Water Services ACt 2021 .......ccooiiiiiiiiiieeeeeeeeeeeeee e e
1.2 Components of a Drinking Water Supply .....ccccccevevvviveeiininennnn.
1.3 Water Supply Categories ....ccceeveeeccriirieee et
1.4  Structure of the RUIES ......eeviviiiiieieiee e
2 Application of the Rule Modules.......cccccccceiiiiniiiiniiienniiinniienninnnnnn
3 Compliance and Reporting .....ccccceviveeeiiiiinneniiiinenniisiineniinnneassnneen
3.1  Operational RUIES .......ccoeeuiiiiieiiiiee e
4 On Demand Network Drinking Water Supplies .....ccccccceeereneiirennnnnes
[...]
29 These requirements do not apply to UV disinfection systems that automatically adjust the UV dose as the UV
transmittance of the water flowing through the reactor varies.

Not Government Policy Page 51 of 84



V'V
b, 4

3 AROWAI

\,

Table 19. T3 Requirements for UV disinfection

Parameters that need to be Parameters: UV Transmittance
continuously monitored and
where they need to be
monitored:

Where it needs to be monitored: Water entering or leaving the
UV reactor(s).

Parameters: Turbidity

Where it needs to be monitored: Water entering or leaving the
UV reactor(s).

Parameters: UV Intensity

Where it needs to be monitored: The same point in the reactor
as that used for validation.

Parameters: Flow

Where it needs to be monitored: Water entering or leaving the
reactor(s).

UVT monitor UVT monitors used to demonstrate compliance with this rule
calibration/verification: must be:

e C(Calibrated in accordance with the instrument
manufacturer’s specified procedures and frequency or
weekly whichever is more frequent.

Duty UVI sensors must be checked at least monthly against the
reference sensor. If the difference between the two readings
exceeds the manufacturer’s specified limits, then the Duty UVI
sensor shall be replaced.

Reference UVI sensor must be standardised at least annually in
accordance with Ultraviolet Disinfection Guidance Manual
(USEPA 2006b) or other traceable procedure. Alternatively,
after 12 months the supplier can use the reference sensor as a
duty sensor and purchase a new standardised sensor for use as
a reference sensor.

UV validation: The equipment must be validated to meet the required
reduction equivalent dose of 40 mJ/cm? using at least one of
the:

e Ultraviolet Disinfection Guidance Manual (USEPA 2006b).
e DVGW Technical Standard W294 (DVGW 2006)
e OGNORM M5873 (Osterreichisches Normungsinstitut 2001).

e NSF/ANSI 55 (NSF, ANSI nd) for Class A systems (for
populations of up to 5000) — 3-log.

Not Government Policy Page 52 of 84



2w AROWA

vy

10.9.2 Protozoal Rules

Drinking water suppliers must provide a protozoa barrier that provides treatment equal to or
exceeding the log level identified by a source water type treatment log credit requirements
as set out in the source water rules.

Treatment processes and log credit allocations

The processes that can be used for protozoal treatment, and the log credits that can be
achieved are3°:

Coagulation, flocculation and sedimentation process without filtration [0.5-Log]
Coagulation, flocculation and direct filtration [2.5-3.5-Log]

Coagulation, flocculation, sedimentation, and filtration [3-4-Log]

Second stage filtration [0.5-Log]

Slow sand filtration [2.5-Log]

Membrane filtration [up to 4.0-Log]

Cartridge filtration [2.0-Log]

Ozone [0.25 to 3.0-Log]

Ultraviolet light [up to 4-Log].

O N AEWNPRE

The cumulative log credits of a process that includes filtration or sedimentation and a
disinfection process can be calculated by adding the log credits of the qualifying processes
that are used.

If two filtration processes are used, the second filtration process is considered to be second
stage filtration and can add only 0.5-Log to the cumulative log credits.

Water suppliers must comply with the rules set out below that apply to the treatment process
(es) they are using.

30 Rules for protozoal disinfection with chlorine dioxide will be provided by Taumata Arowai on request

Not Government Policy Page 53 of 84



ATAU MATA

T3 Coagulation, flocculation and Sedimentation without Filtration Rules [0.5-Log].

AROWAI

Rules T3.16 to T3.18 must be met to achieve 0.5 Log compliance.

T3.16 | All water must pass through the sedimentation process. Assurance 1 Year
T3.17 | The sedimentation process must achieve at least a 70% Monitoring 1 day
reduction in raw water turbidity each day, based on the
arithmetic mean of the turbidity of the raw water and
the water leaving the sedimentation process.
T3.18 | All of the requirements in Table 20 must be met Assurance 1 Year

Table 20. T3 Requirements for Coagulation, flocculation and Sedimentation without Filtration

Parameters that need to be Parameter: Turbidity.
continuously monitored and
where they need to be
monitored:

present].

Where it needs to be monitored: On the inlet and outlet of
sedimentation process, on any recycle streams to the plant inlet [if

Process Limitations:

to the raw water.

Sedimentation includes dissolved air flotation.

Recycled water from other treatment processes must not be added

Not Government Policy

Page 54 of 84



T3 Coagulation, flocculation and Direct Filtration Rules [2.5 to 3.5-Log]

ATAU MATA
N AROWA

Rules T3.19 to T3.22 must be met to achieve 2.5 Log compliance:

T3.19 | All water must pass through the coagulation, Assurance 1 Year
flocculation and filtration process.

T3.20 | Turbidity must not to exceed 0.3 NTU for more than 5% Monitoring 1 day
of a day.

T3.21 | Turbidity must not exceed 0.5 NTU for the duration of Monitoring 1 day
any consecutive 15-minute period.

T3.22 | All of the requirements in Table 21 must be met. Assurance 1 Year

Rules T3.23 to T3.26 must be met to achieve 3.0 Log compliance.

T3.23 | All water must pass through the coagulation, Assurance 1 Year
flocculation and filtration process.

T3.24 | Turbidity must not to exceed 0.15 NTU for more than Monitoring 1 day
5% of a day.

T3.25 | Turbidity must not exceed 0.5 NTU for the duration of Monitoring 1 day
any consecutive 15-minute period.

T3.26 | All of the requirements in Table 21 must be met. Assurance 1 Year

Not Government Policy Page 55 of 84



AT/—\U MATA
F AROWAI

Rules T3.27 to T3.30 must be met to achieve 3.5-Log compliance.

T3.27 | All water must pass through the coagulation, Assurance 1 Year
flocculation and filtration process.

T3.28 | Turbidity must not to exceed 0.1 NTU for more than 5% Monitoring 1 day
of a day.
T3.29 | Turbidity must not exceed 0.3 NTU for the duration of Monitoring 1 day

any consecutive 15-minute period.

T3.30 | All of the requirements in 21 must be met. Assurance 1 Year

Table 21. T3 Requirements for coagulation, flocculation and direct filtration.

Parameters that need to be
continuously monitored and
where they need to be
monitored:

Parameter: Turbidity

Where it needs to be monitored: On the outlet of each filter.
Monitored when the filter is in service to supply, on any recycle
streams to the plant inlet [if present].

Parameter: Service State.

Where it needs to be monitored: Each filter.

Process Limitations:

Filtration is of a rapid granular media design (pressure or gravity
equivalent).

Water treatment plants that recycle waste streams (excluding water
from rapid granular media filters being diverted during restart after
backwash, often called ‘filter to waste’) must return the recycle
stream so that it undergoes the full treatment process and provide
flow equalisation such that the instantaneous total return rate does
not exceed 10% of the plant inflow. Turbidity monitoring is required
to demonstrate that the recycled water has received effective
solids/liquid separation. Alternatively, separate treatment of the
recycled stream should be considered.

Not Government Policy

Page 56 of 84



ATAU MATA

T3 Coagulation, flocculation, Sedimentation, and Filtration Rules [3 to 4-Log]

N AROWA

Rules T3.31 to T3.34 must be met to achieve 3.0 Log compliance.

T3.31 | All water must pass through the coagulation, Assurance 1 Year
flocculation, sedimentation and filtration process.

T3.32 | Turbidity must not to exceed 0.3 NTU for more than 5% Monitoring 1 day
of a day.

T3.33 | Turbidity must not exceed 0.5 NTU for the duration of Monitoring 1 day
any consecutive 15-minute period.

T3.34 | All of the requirements in Table 22 must be met. Assurance 1 Year

Rules T3.35 to must be met to achieve 3.5 Log compliance

T3.35 | All water must pass through the coagulation, Assurance 1 Year
flocculation, sedimentation and filtration process.

T3.36 | Turbidity must not to exceed 0.15 NTU for more than Monitoring 1 day
5% of a day.

T3.37 | Turbidity must not exceed 0.5 NTU for the duration of Monitoring 1 day
any consecutive 15-minute period.

T3.38 | All of the requirements in 1 must be met. Assurance 1 Year

Not Government Policy Page 57 of 84



AT/—\U MATA
F AROWAI

Rules T3.39 to T3.42 must be met to achieve 4.0 Log compliance

T3.39 | All water must pass through the coagulation, Assurance 1 Year
flocculation, sedimentation and filtration process.

T3.40 | Turbidity must not to exceed 0.1 NTU for more than 5% Monitoring 1 day
of a day.
T3.41 | Turbidity must not exceed 0.3 NTU for the duration of Monitoring 1 day

any consecutive 15-minute period.

T3.42 | All of the requirements in Table 22 must be met. Assurance 1 Year

Table 22. T3 Requirements for coagulation, flocculation, sedimentation and filtration.

Parameters that need to be
continuously monitored and
where they need to be
monitored:

Parameters: Turbidity.

Where it needs to be monitored: On the outlet of each filter.
Monitored when the filter is in service to supply, on any recycle
streams to the plant inlet [if present].

Parameters: Service State.

Where it needs to be monitored: Each filter.

Process Limitations:

Sedimentation includes dissolved air flotation.

Filtration is of a rapid granular media design (pressure or gravity
equivalent).

Water treatment plants that recycle waste streams (excluding water
from rapid granular media filters being diverted during restart after
backwash, often called ‘filter to waste’) must return the recycle
stream so that it undergoes the full treatment process and provide
flow equalisation such that the instantaneous total return rate does
not exceed 10% of the plant inflow. Turbidity monitoring is required
to demonstrate that the recycled water has received effective
solids/liquid separation. Alternatively, separate treatment of the
recycled stream should be considered.

Not Government Policy

Page 58 of 84



ATAU MATA
N AROWA

T3 Second Stage Filtration Rules [0.5-Log]

Rules T3.43 to T3.46 must be met to achieve 0.5 Log compliance

T3.43 | All water must pass through the second stage filtration Assurance 1 Year
process.

T3.44 | Turbidity must not to exceed 0.1 NTU for more than 5% Monitoring 1 day
of a day.

T3.45 | Turbidity must not exceed 0.3 NTU for the duration of Monitoring 1 day
any consecutive 15-minute period.

T3.46 | All of the requirements in Table 23 must be met. Assurance 1 Year

Table 23. T3 Requirements for Second Stage Filtration

Parameters that need to be Parameters: Turbidity.
continuously monitored and

Where it needs to be monitored: On the outlet of each filter,
where they need to be

monitored when the filter is in service to supply.

monitored:
Parameters: Service State.
Each filter.
Process Limitations: A second filtration stage consists of rapid sand or dual media or

granular activated carbon, other fine grain media in a separate
stage after granular media filtration with preceding coagulation.

Not Government Policy Page 59 of 84



ATAU MATA
N AROWA

T3 Slow Sand Filtration Rules [2.5-Log]

Rules T3.47 to T3.55 must be met to achieve compliance

T3.47 | All water must pass through the slow sand filtration Assurance 1 Year
process.

T3.48 | The filter must not dry out. Assurance 1 Year

T3.49 | Disinfecting chemicals must not be dosed such that they Assurance 1 Year

leave a residual disinfectant upstream of the filter beds.

T3.50 | Following filter maintenance, water suppliers must not Assurance 1 Year
deliver water to consumers until the filtration process
has been demonstrated to be effective.

T3.51 | The filters must be operated at a surface loading rate of Assurance 1 Year
less than 0.35 m3/m?/h.

T3.52 | The temperature of the water entering the filter must Monitoring 1 day
not drop below 6°C at any time

T3.53 | Turbidity must not exceed 0.5 NTU for more than 5 Monitoring 1 day
percent of the day.

T3.54 | Turbidity must not exceed 1.0 NTU for the duration of Monitoring 1 day
any consecutive 15-minute period.

T3.55 | All of the requirements in Table 24 must be met Assurance 1 Year

Table 24. T3 Requirements for Slow Sand Filtration

Parameters that need to be
continuously monitored and
where they need to be
monitored:

Parameters: Temperature.

Where it needs to be monitored: Water entering the filtration stage.

Parameters: Turbidity.

Where it needs to be monitored: On the outlet of each filter,
monitored when the filter is in service to supply.

Parameters: Flow.

Not Government Policy

Page 60 of 84



ATAU MATA
N AROWA

Where it needs to be monitored: On the outlet of each filter,
monitored when the filter is in service to supply.

Calculations that need to be Surface loading rate.
continuously monitored:

T3 Membrane Filtration Rules [up to 4.0-Log]

Rules T3.56 to T3.62 must be met to achieve 4.0 log compliance

T3.56 | All water must pass through the membrane filtration Assurance 1 Year
process.
T3.57 | Direct integrity tests must be performed on each Assurance 1 Year

membrane filtration unit at least daily (midnight to
midnight) if the membrane filtration unit has been in
service at any point during the day.

T3.58 | The membrane filtrate turbidity must not exceed the Monitoring 1 day
turbidity of the membrane feed water for the duration
of any consecutive 15-minute period. 3!

T3.59 | No membrane unit may be used while it has failed its Assurance 1 Year
direct integrity test.

T3.60 | If the turbidity of the membrane filtrate exceeds 0.1 Monitoring 1 Year
NTU for more than 15 minutes the membrane unit
must be shut down and not returned to service until it
has passed a direct integrity test.

T3.61 | If the membrane unit has been out of service for Assurance 1 Year
maintenance or any other reason a direct integrity test
must be completed before the unit is returned to
service.

T3.62 | All of the requirements in Table 25 must be met. Assurance 1 Year

31 Exceedances of not more than 2% are allowable to take account of measurement accuracy.

Not Government Policy Page 61 of 84



"ATAU MATA
¥ AROWA

w
v

3t

v
v

>>|

Table 25. T3 Requirements for Membrane Filtration

Parameters that need to be
continuously monitored and
where they need to be
monitored:

Parameters: Turbidity.

Where it needs to be monitored: on the combined inlet to the
membrane process.3? On the outlet of each membrane filtration unit
when in service to supply. On any recycle streams to the plant inlet
[if present].

Parameters: Service State.

Where it needs to be monitored: Each membrane filtration unit.

Parameters that need to be
non-continuously monitored
and where they need to be
monitored:

Parameters: Membrane Integrity.

Where it needs to be monitored: Each membrane filtration unit.

Process Limitations:

Membrane filtration includes microfiltration and ultrafiltration.

Water treatment plants that recycle waste streams must return the
recycle stream so that it undergoes the full treatment process and
provide flow equalisation such that the instantaneous total return
rate does not exceed 10% of the plant inflow. Turbidity monitoring
is required to demonstrate that the recycled water has received
effective solids/liquid separation.

Membrane Certification:

The maximum number of log credits (up to a maximum of 4.0) that
a membrane filtration process is eligible to receive depends on the
manufacturer’s certification of the log removal that the filter plant
can deliver. The manufacturer’s certificate (or validation) must
specify the operational and maintenance requirements to ensure
the membrane units will perform to specification and the integrity
testing procedure that the water supplier must carry out to
demonstrate that the plant is operating at the claimed log credit
rating. It must also document the challenge, or other, tests that
were carried out to verify the log credit rating. The Membrane
Filtration Guidance Manual (USEPA 2005) outlines a suitable
verification procedure.

Direct Integrity test
requirements:

The test is applied in such a manner that a 3um hole affects the